PART 3 SUPPLEMENTAL EAF
INFORMATION

for

Project Seneca Regional Wastewater Treatment
Facility

Village of Watkins Glen
Schuyler County, New York

Prepared by:

Barton and Loguidice, D.P.C.
290 Elwood Davis Road
Syracuse, New York 13220
Phone — 315.457.5200
Fax —315.451.0052

January 2015



Project Seneca Regional Wastewater Treatment Facility
January 2015
Full EAF Part 3 Supplemental Information

TABLE OF CONTENTS
SECTION PAGE
1. INEPOQUCHION c.iviiirinrieneerieneenicinensdunisssnsssissaessessessesses e st st sae st ssassrssbesbeneesassnssnssressassanns 1
2. Project DESCIIPtION......ccviuirerererertrenreeerreeseeessseetetsseessstse e s ssesassbssts e sassbesssasasssstemesanncs 2
3. Detailed Information on Reasons to Support Part 3 Determination
[...]
Canal. In addition, underground sewer force main will be installed along the east
side of the Canal. Minimal impacts from the construction of these elements on the
Barge Canal are anticipated. The Village of Montour Falls WWTP currently
discharges to the Barge Canal, while the Village of Watkins Glen’s existing
WWTP outfall is along the banks of Seneca Lake. No impacts to the water quality
or quantity of Seneca Lake or the Barge Canal are expected in response to the
Proposed Action. The Proposed Action is consistent with existing uses in the
Seneca Lake watershed.

3.3.g. 'The Proposed Action may include construction of one or more outfall(s) for
discharge of wastewater to surface water(s). Moderate to large impact may occur.

Construction of the proposed Regional WWTP will include a new outfall sewer
that will discharge effluent treated to tertiary standards to the Barge Canal, a Class
C, C(T) water. This new effluent discharge point will require a new State
Pollution Discharge Elimination System (SPDES) permit to be obtained from the
NYSDEC and maintained by the Village of Watkins Glen.

Potential impacts that may result from the construction of the new outfall include
erosion of the Canal banks from soil disturbances and wastewater discharge
velocities. Further impacts could include sedimentation and siltation within the
Canal from excavation activities; however, those impacts will be avoided through
the following project design elements:

Page 11



Project Seneca Regional Wastewater Treatment Facility

January 2015

Full EAF Part 3 Supplemental Information

e The proposed outfall sewer will be a submerged discharge location within
the Canal and will include a concrete headwall, rip-rap bank armoring, and
stabilization to prevent bank and bed erosion. The discharge location will
be signed on the shoreline in accordance with SPDES permit requirements
advising of the permitted discharge.

o The proposed outfall will not interfere with Canal navigation and
maintenance activities (e.g. dredging).

e Construction of the outfall will be completed during low water level
conditions and will be coordinated and permitted through the NYSCC.

e Temporary construction measures will also include the installation of a
cofferdam and turbidity curtain to contain any silt and sedimentation
created during excavation activities.

The final alignment, depth and distance from the eastern Canal shoreline will be
designed in consultation with the NYSDEC, NYSCC, USACE, and US Coast

_ Guard, if necessary, and will be permitted accordingly. Boaters will also be

advised of the pipe by signage which advises against anchoring around the
submerged pipe.

3.3.h. The Proposed Action may cause soil erosion, or otherwise create a source of
stormwater discharge that may lead to siltation or other degradation of receiving
water bodies. Small impact may occur.

Temporary soil disturbance during construction activities could have a short-term
impact-on stormwater runoff and erosion potential. ~The disturbance of vegetated
surfaces creates the opportunity and concern for soil erosion and sediment loss.
The proximity of the Proposed Action to Seneca Lake and the Barge Canal
presents concerns for the potential temporary siltation of these adjacent water
resources and community assets.

Stormwater regulations developed and administered by the NYSDEC will be
applicable to the discharge of stormwater from construction activities for the
proposed Regional WWTP (ie., more than one (1) acre of soil will be disturbed).
Coverage under the General Permit for Stormwater Discharges from Construction
Activities (GP-0-15-002) will be requested from the NYSDEC. In order to use this
General Permit, an electronic Notice of Intent (eNOI) form will be completed and
submitted to the NYSDEC at least five (5) business days prior to any earth-
disturbing activities, and a SWPPP for the site will be prepared and followed
during the construction activities. Compliance with the NYSDEC’s stormwater
regulations will generally require the following:

Page 12



Project Seneca Regional Wastewater Treatment Facility
January 2015
Full EAF Part 3 Supplemental Information

e Preparation and execution of a Erosion and Sediment Control (E&SC)
"~ Plan;

e Preparation of a post-construction stormwater control plan;

¢ Periodic inspection of the site to ensure compliance with the E&SC Plan
and conditions of GP-0-15-002; and

e A SWPPP Ledger must be maintained and kept on site for the duration of
construction.

The NYSDEC views the NYS Canal system as a fifth order or higher waterbody;
therefore, because all stormwater from the Regional WWTP parcel will be
discharged to the adjacent Barge Canal, the Proposed Action will qualify for a
waiver for water quantity controls. Preparation of a.site-specific SWPPP will
include the design and incorporation of post-construction water quality and runoff
production controls. The following BMPs may be designed and utilized, as
needed, in accordance with NYSDEC standards and regulations:

o Perimeter silt fencing will be installed at the boundaries of excavation for
the pump stations, WWTP site, access road and force mains;

e Areas of disturbance, including topsoil and other material stockpiles, will
be temporarily stabilized to prevent erosion and soil runoff. These areas
will be covered with tarps at the end of each work day and upon the onset
of any precipitation event;

¢ Final stabilization (seeding and mulching) as soon as feasible of finished
grading activities;

e Check dams will be installed within drainage swales to capture sediment
from construction site run-off;

e Construction of a stormwater retention pond to collect and treat site run-off
prior to discharge to the Barge Canal;

- ® A stabilized construction entrance(s) with adequate drainage and treatment
facilities will be constructed and maintained along the WWTP and force
main construction access roads; and

¢ Site inspections will be completed on a weekly basis to ensure that all
BMPs have been installed, are being maintained, and are functioning

properly.

Page 13



Project Seneca Regional Wastewater Treatment Facility

January 2015
Full EAF Part 3 Supplemental Information

3.3.i. The Proposed Action may affect the water quality of any water bodies within
or downstream of the site of the Proposed Action. Small impact may occur.

As previously discussed, the construction activities associated with the Proposed
Action will include excavation and soil disturbance which may present an
opportunity for temporary erosion and sediment-laden stormwater runoff to enter
the adjacent Barge Canal. However, this potential impact will be avoided, as
previously noted, through the implementation of the Erosion and Sediment Control
Plan BMPs noted above. Therefore, no significant adverse impacts to the water
quality of adjacent water bodies are anticipated. ‘

Replacement of the existing failing Village of Watkins Glen and Village of
Montour Falls WWTPs with a new, modern WWTP will result in a significant
improvement of water quality in both the Barge Canal and Seneca Lake. The new
plant will eliminate current problems with discharge water quality, and tertiary
treatment will provide cleaner discharge than either of the existing plants currently
produce. As shown below, the result is a significant positive environmental
impact to water quality through reduced nutrient loading, elimination of chlorine
usage/discharge, and improved wastewater disinfection through the use of
ultraviolet technology.

3.3.k. The Proposed Action may require construction of new, or expansion of
existing, wastewater treatment facilities. Small impact may occur.

As stated previously, the nature of the Proposed Action is to construct a new
Regional WWTP that will provide a higher level of “tertiary” treatment compared
to the two (2) existing Village of Watkins Glen and Village of Montour Falls
WWTPs that are designed and permitted to achieve “secondary” treatment. The
new Regional WWTP will include:

e Automatic, influent fine screening and grit removal to remove inorganic
solids;

o Three continuous flow SBRs, operating in parallel, to achieve a minimum
95-percent (%) biochemical oxygen demand (BOD) reduction and
maximum effluent BOD concentration of 15 mg/L as compared to 85-
percent (%) removal and 30 mg/L at the existing Village of Watkins Glen
and Village of Montour Falls WWTPs when operating at peak efficiency;

e Cloth disk filters will be used for tertiary treatment and will further reduce
BOD and total suspended solid (TSS) removals and concentrations to five
(5) mg/L each, and total phosphorus to at or below one (1) mg/L.

Page 14



- Project Seneca Regional Wastewater Treatment Facility

January 2015

Full EAF Part 3 Supplemental Information

o Use of effluent ultraviolet disinfection, which will utilize ultraviolet light to
- meet fecal coliform removals and replace the current use of effluent

chlorination.

The elimination of chemical disinfection will effectively

remove over 2,800 pounds of chlorine from Seneca Lake annually.

¢ A new outfall sewer to the Barge Canal, located approximately 4,500 feet
(0.85-mile) south of the Canal’s confluence with Seneca Lake, offering
better assimilative capacity and mixing prior to discharge to the Lake.

The new Regional WWTP will remove the two existing WWTP outfall sewers
from the Canal (Montour Falls) and Seneca Lake (Watkins Glen). The higher level
of treatment afforded by the new Regional WWTP will result in the following
projected effluent load reductions for BOD, TSS, phosphorous (P), ammonia

nitrogen (NH3), and chlorine residual to the Canal and to Seneca Lake.

lbs/yr.

W) )
Montour Watkins | Proposed Net . Net .
, Reduction | Reduction
Parameter Falls Glen Regional at 0.7 ¢ 1.0
Existing Existing WWTP MGi) ;'IG.
WWTP WWTP D
Avg. Daily Flow, |03 MGD |04MGD | 0.7 -
MGD MGD*
Effluent BOD, | 14,800 14,800 10,000 66% 49%
Ibs/yr.
Effluent TSS, | 10,800 17,900 10,000 65% 47%
1bs./yr.
Effluent P, Ibs/yr. 4,600 5,400 1,000 90% 85%
Effluent NH3, | 5,600 6,400 2,000 83% 75%
lbs/yr.
Chlorine. Residual, { 0 2,800 0 100% 100%

(*) Additive of two existing WWTP average daily flows; does not include future growth.

As shown above, the Regional WWTP at current and projected full design capacity will
result in significant reductions in pollutant loading to the Barge Canal and Seneca Lake.
The result is a significant positive environmental impact to the water quality of Seneca

Page 15




Project Seneca Regional Wastewater Treatment Facility

January 2015
Full EAF Part 3 Supplemental Information

Lake through reduced nutrient loading, elimination of chlorine usage/discharge, and
improved wastewater disinfection through the use of ultraviolet technology.

3.4. Impact on Groundwater

3.4.f. The Proposed Action may require the bulk storage of petroleum or chemical
products over ground water or an aquifer. Small impact may occur.

As previously mentioned, the proposed Regional WWTP may require bulk chemical
storage, which would include storage of polymer for sludge dewatering and alum or
ferric chloride for chemical precipitation of phosphorous during wastewater treatment.
The Proposed Action does not overlie a Principal or Primary Aquifer, as mapped by the
NYSDEC, or a Sole Source Aquifer, as mapped by the Environmental Protection
Agency (EPA); however, the Proposed Action is shown within the limits of a confined
aquifer, as mapped by Todd S. Miller on the Unconsolidated Aquifers in Upstate New
York — Finger Lakes Sheet (Miller, 1988). The Proposed Action is not expected to have
any adverse impacts on ground water quality or quantity. Use and storage of any bulk
chemicals required as part of the wastewater treatment process will be in accordance
with applicable state regulations. Storage of such chemicals will be provided inside the
Headworks Building, further limiting the potential for a spill or leak to occur that would
affect the confined aquifer or site groundwater.

3.5. Impact on Flooding

3.5.b. The Proposed Action may result in development within a 100 year floodplain.
Small impact may occur.

As shown on Figure 7, the proposed Regional WWTP will be located in floodplain
Zone A3 of the Barge Canal, with an anticipated 100-year base flood elevation of 449
feet. In an unlikely circumstance, flooding of the proposed Regional WWTP could
impact the treatment capacity of the facility and result in the release of untreated, raw
sewage or sludge. Further, 10 State Standards (GLUMRB, 2004) requires all WWTP
structures, electrical and mechanical equipment to be protected from damage by the
100-year flood. Any potential impacts associated with the 100-year floodplain shall be
avoided through the use of the following design elements, in accordance with 6
NYCRR Part 502: Floodplain Management Criteria for State Projects:

e Proposed treatment tanks will be constructed with top of tank wall elevations
that are a minimum of two (2) feet above the 100-year flood elevation;

e Proposed building first floor elevations will be constructed with a minimum first
floor elevation of 451 feet NAVD 29, or two (2) feet above the 100-year flood
elevation;

Page 16



Project Seneca Regional Wastewater Treatment Facility
January 2015
Full EAF Part 3 Supplemental Information

e The main electrical, instrumentation and control system panels will be elevated a
minimum of two (2) feet above the building first floor elevations;

¢ All new motors and controls shall be installed above the flood elevation, when
feasible. Any motors or electrical equipment that must be below the flood
elevation shall be rated for submersible duty to ensure equipment continues to
operate during flood events; and

e The proposed Regional WWTP’s main emergency generator will be located at
least two (2) feet above the 100-year flood elevation to ensure the generator
remains accessible and in service during 100-year flood conditions.

The construction of the Regional WWTP within the 100-year floodplain will require
confirmation from the Village of Watkins Glen code enforcement that the Proposed
Action will be completed in accordance with the Village’s Flood Damage Prevention
Local Law #3 (1978). Issuance of this local permit provides coverage in accordance
with the NYSDEC’s 6 NYCRR Part 500 Floodplain Management Regulations
Development Permit.

The Proposed Action will not result in any increase in flood elevations. Elements of
the Proposed Action (Regional WWTP and access road) are located within the
backwater influence of Seneca Lake. The flood elevations of Seneca Lake and the
flooding areas impacted by Seneca Lake will not be affected by the fill activities and
soil disturbance associated with the Proposed Action due to the size of fill area and
quantity of fill in comparison to the total area of the Seneca Lake floodplain.

The Barge Canal system is recognized as a fifth order or larger waterbody. Since
stormwater from the Regional WWTP parcel will be discharged to the Canal, the
SWPPP for the Proposed Action does not need to provide controls for the 10-year or
100-year storm events. A waiver for water quantity controls will be requested during
completion of the Notice of Intent (NOI) for the SPDES Permit.

3.5.d. The Proposed Action may result in, or require, modification of existing
drainage patterns. Small impact may occur.

The construction of the proposed Regional WWTP will result in permanent covertype
conversions and the creation of impervious surfaces. These actions will result in minor
modifications to the existing surface water drainage patterns exhibited on the site. As
previously discussed, the NYSDEC’s stormwater regulations will be followed to
ensure that appropriate temporary and permanent erosion and sediment control
measures and stormwater infrastructure is adequately designed and installed.
Stormwater from the impervious surfaces installed on site will be collected, treated,
and discharged to the adjacent Barge Canal.

Page 17



Project Seneca Regional Wastewater Treatment Facility